saronas. FCC RF Test Report

Report No. : FR282619G

Appendix C. Radiated Spurious Emission

Test Engineer :

Henry Li

Temperature : 22~23°C

Relative Humidity : |41~42%

Note: All modes had been tested and only the worst channel test data of each bandwidth shown in the report

U-NII'5 - 5925-6425MHzMHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
5924.54 67.74 |-20.56| 88.3 58.01 | 35.14 114 | 3681 | 105 | 116 | P | H
802.11ax 5924.96 64.75 | -3.55 68.3 55.02 | 35.14 114 | 3681 | 105 | 116 | A | H
HE20 5932 82.51 - - 72.76 | 35.14 | 1142 | 36.81 | 105 | 116 | P | H
Partial 5923 76.73 - - 67 35.14 114 | 3681 | 105 | 116 | A | H
106/53 5924.96 67.27 |-21.03| 88.3 57.54 | 35.14 114 | 36.81 | 299 | 107 | P | V
CH 02 5924.96 60.72 | -7.58 68.3 50.99 | 35.14 114 | 36.81 | 299 | 107 | A | V
5935MHz 5923 77.32 - - 67.59 | 35.14 | 11.4 | 3681 | 299 | 107 | P | V
5923 71.9 - - 62.17 | 35.14 114 | 36.81 | 299 | 107 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR282619G

U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5916.56 63.29 |-25.01 88.3 53.57 35.11 11.4 | 36.79 | 108 | 117 P H
5918.1 5195 |-16.35 68.3 42.23 35.11 114 | 36.79 | 108 | 117 | A | H
802.11ax * 5977 104.93 - - 95.11 35.23 | 11.45 | 36.86 | 108 | 117 P H
HE40 Full 5959 99.6 - - 89.81 35.2 1143 | 36.84 | 108 | 117 | A | H
CH 03 5917.12 60.28 |-28.02 88.3 50.56 35.11 114 | 36.79 | 301 92 P |V
5965MHz 5924.96 48.47 |-19.83) 68.3 38.74 | 3514 | 114 | 36581 301 | 92 | A |V
* 5950 103.84 - - 94.07 35.17 | 11.43 | 36.83 | 301 92 P |V
5950 97.51 - - 87.74 | 3517 | 1143 | 36.83 | 301 92 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802 Hax 11928 | 42.82 -31.18| 74 | 53.63 | 38.65 | 16.63 | 66.09 | 300 | 0 | P | H
HE40 Full

CH 03
11928 43.21 |-30.79 74 54.02 38.65 | 16.63 | 66.09 | 100 0 P |V
5965MHz
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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U-NII 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5916.04 65.63 |-22.67| 88.3 55.91 | 35.11 114 | 36.79 | 104 | 115 | P | H
5915.4 5497 |-13.33| 68.3 4525 | 35.11 114 | 36.79 | 104 | 115 | A | H
802.11ax | * 5959 102.15 - - 92.36 35.2 1143 | 36.84 | 104 | 115 | P | H
HES8O0 Full 5959 96.38 - - 86.59 35.2 1143 | 36.84 | 104 | 115 | A | H
CH 07 5914.76 63.07 |-25.23| 88.3 53.35 | 35.11 114 | 36.79 | 301 | 87 PV
5985MHz 5912.84 52 -16.3 68.3 4228 | 35.11 11.4 | 36.79 | 301 | 87 AV
* 5950 100.52 - - 90.75 | 35.17 | 11.43 | 36.83 | 301 | 87 PV
5950 93.95 - - 84.18 | 35.17 | 11.43 | 36.83 | 301 | 87 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
U-NII' 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HN)
802.11ax 11968 42.81 |-31.19 74 53.54 | 38.67 | 16.66 | 66.06 | 300 0 P | H
HES8O Full
CH 07 11968 43.41 |-30.59 74 54.14 | 38.67 | 16.66 | 66.06 | 100 0 PV
5985MHz
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11ax HE160 Full (Band Edge @ 3m)

U-NII' 5 5925~6425MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5914.6 64.32 |-23.98 88.3 54.6 35.11 11.4 | 36.79 | 106 | 114 P H
5917.48 55.61 [-12.69 68.3 45.89 35.11 114 | 36.79 | 106 | 114 | A | H
802.11ax * 5950 101.43 - - 91.66 | 35.17 | 11.43 | 36.83 | 106 | 114 P H
HE160 Full 5950 93.83 - - 8406 | 3517 | 1143 | 36.83 | 106 | 114 | A | H
CH 15 5909.48 61.6 -26.7 88.3 51.9 3511 | 11.38 | 36.79 | 300 87 P |V
6025MHz 5914.92 52.46 |-15.84 68.3 42.74 35.11 11.4 | 36.79 | 300 87 AV
* 5950 97.55 - - 87.78 35.17 | 11.43 | 36.83 | 300 87 P |V
5950 91.13 - - 81.36 35.17 | 11.43 | 36.83 | 300 87 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table | Peak | Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos | Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) |(deg)|(P/A)|(H/V)
802.11ax
12048 42.88 |-31.12 74 53.47 38.72 16.7 | 66.01 | 300 0 P H
HE160 Full
CH 15
12048 43.44 |-30.56 74 54.03 38.72 16.7 | 66.01 | 100 0 P Vv
6025MHz
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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U-NII 8 - 6875-7125MHzMHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

7125.16 73.01 |-15.29 88.3 61.79 35.72 | 1261 | 37.11 | 100 | 242 P H
7125 65.03 -3.27 68.3 53.81 3572 | 1261 | 37.11 | 100 | 242 | A | H
* 7111 94.81 - - 83.59 35.72 | 1261 | 37.11 | 100 | 242 P H
802.11a
7111 89.54 - - 78.32 3572 | 1261 | 3711 | 100 | 242 | A | H
CH 233
7125.16 73.76 |-14.54 88.3 62.54 35.72 | 12.61 | 37.11 | 100 18 P |V
7115MHz
7125 61.29 -7.01 68.3 50.07 35.72 | 12.61 | 37.11 | 100 18 Al YV
* 7111 92.59 - - 81.37 35.72 | 12.61 | 37.11 | 100 18 P |V
7111 87.8 - - 76.58 | 35.72 | 12.61 | 37.11 | 100 18 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 8 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 14232 4357 |-4473 883 | 5148 | 3882 | 1819 | 6492 (300 O | P | H
CH 233
7115MHz 14232 46.12 |-42.18 88.3 54.03 38.82 | 18.19 | 64.92 | 100 0 P |V

1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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U-NII 8 - 6875-7125MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7125.16 70.75 |-17.55 88.3 59.53 35.72 | 12.61 | 37.11 | 110 | 243 P H
7125 64.32 -3.98 68.3 53.1 3572 | 1261 | 3711 | 110 | 243 | A | H
802.11ax | * 7111 83.19 - - 71.97 35.72 | 12.61 | 37.11 | 110 | 243 P H
HE20 Full 7111 76.64 - - 65.42 3572 | 1261 | 3711 | 110 | 243 | A | H
CH 233 7125 71.3 -17 88.3 60.08 35.72 | 12.61 | 37.11 | 100 8 P |V
7115MHz 7125 65.1 -3.2 68.3 53.88 | 35.72 | 12.61 | 37.11 | 100 8 AV
* 7120 81.65 - - 70.43 35.72 | 12.61 | 37.11 | 100 8 P |V
7120 75.67 - - 64.45 | 35.72 | 12.61 | 37.11 | 100 8 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
14232 43.07 |-45.23 88.3 50.98 38.82 | 18.19 | 64.92 | 300 0 P H
HE20 Full
CH 233
14232 43.93 |-44.37 88.3 51.84 38.82 | 18.19 | 64.92 | 100 0 P |V
7115MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR282619G

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
40.67 29.12 -10.88 40 42.45 18.66 0.96 | 32.95 - - P H
79.47 25.03 |-14.97 40 43.31 13.15 1.34 | 32.77 - - P H
127.97 20.77 |-22.73 435 35.19 16.7 1.72 | 32.84 - - P H
345.25 26.18 |-19.82 46 35.95 20.32 2.83 | 32.92 - - P H
421.88 25.38 |-20.62 46 33.13 22.05 3.13 | 32.93 - - P H
802.11ax
795.33 27.67 |-18.33 46 29.88 26.22 431 | 32.74 - - P H
HE20 Full
L 40.67 34 -6 40 47.33 18.66 0.96 | 32.95 - - P |V
77.53 25.35 |-14.65 40 43.83 12.97 1.33 | 32.78 - - P |V
132.82 26.25 |-17.25 435 40.7 16.64 1.75 | 32.84 - - P |V
267.65 2484 |-21.16 46 36.39 18.74 2.5 32.79 - - P |V
579.99 22.34 |-23.66 46 26.74 25.01 3.68 | 33.09 - - P |V
799.21 26.49 |-19.51 46 28.66 26.25 432 | 32.74 - - P |V
1. No other spurious found.
Remark T
2. All results are PASS against limit line.
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Co-location

WIFI 6E 802.11ax HE20 Full + BLE(2M)_CH39 + LTE Band 48 BW20M

2.4GHz 2400~2483.5MHz
BLE(2M) (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2483.5 63.73 |-10.27 74 61.16 | 32.34 725 | 3702 | 142 | 304 | P | H
2483.56 48.47 -5.53 54 45.9 32.34 725 | 3702 | 142 | 304 | A | H
2480 106.81 - - 104.24 | 32.34 725 | 3702 | 142 | 304 | P | H
BLE
2480 105.04 - - 102.47 | 32.34 725 | 37.02 | 142 | 304 | A | H
CH 39
2483.5 62.74 |-11.26 74 60.17 | 32.34 7.25 | 37.02 | 296 23 P |V
2480MHz
2483.5 47.47 -6.53 54 44.9 32.34 7.25 | 37.02 | 296 23 Al YV
2480 105.1 - - 102.53 | 32.34 7.25 | 37.02 | 296 23 P |V
2480 103.21 - - 100.64 | 32.34 7.25 | 37.02 | 296 23 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE(2M) (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4965 40.28 |-33.72 74 61.19 34 10.41 | 65.32 | 100 0 P | H
BLE
7440 40.12 |-33.88 74 58.68 | 35.79 | 12.79 | 67.14 | 100 0 P | H
CH 39
4965 39.49 |-3451 74 60.4 34 10.41 | 65.32 | 100 | 360 | P | V
2480MHz
7440 41.13 |-32.87 74 59.69 35.79 | 12.79 | 67.14 | 100 | 360 | P | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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U-NII 8 - 6875-7125MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
7125 71.01 |-17.29 88.3 60.54 35.72 | 12.61 | 37.86 | 101 | 286 P H
7125 64.2 -4.1 68.3 53.73 3572 | 1261 | 37.86 | 101 | 286 | A | H
802.11ax | * 7111 84.68 - - 74.22 35.72 | 12.61 | 37.87 | 101 | 286 P H
HE20 Full | * 7111 74.38 - - 63.92 3572 | 1261 | 37.87 | 101 | 286 | A | H
CH 233 7125 69.65 |-18.65 88.3 59.18 | 35.72 | 12.61 | 37.86 | 100 | 344 P |V
7115MHz 7125 62.18 -6.12 68.3 51.71 35.72 | 12,61 | 37.86 | 100 | 344 | A | V
* 7111 80.93 - - 70.47 35.72 | 12.61 | 37.87 | 100 | 344 P |V
* 7111 73.56 - - 63.1 35.72 | 12.61 | 37.87 | 100 | 344 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
14232 43.75 |-44.55 88.3 51.71 38.82 | 18.19 | 64.97 | 300 0 P H
HE20 Full
CH 233
14232 43.33 |-44.97 88.3 51.29 38.82 | 18.19 | 64.97 | 100 0 P |V
7115MHz
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 2.4G 11b (Band Edge @ 3m)

WIFI 6E 802.11ax HE20 Full + WIFI 2.4G 11b CHO6 + LTE Band 48 BW20M

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
MIMO (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
2389.95 48.27 |-25.73 74 45.28 324 7.1 36.51 | 105 | 42 P | H
2389.95 37.84 |-16.16 54 34.85 324 7.1 36.51 | 105 | 42 A | H
2498.2 48.28 |-25.72 74 45.8 32.33 7.28 | 37.13 | 105 | 42 P | H
2483.98 37.76 |-16.24 54 35.19 | 32.34 | 7.25 | 37.02 | 105 | 42 A|H
* 2436 108.69 - - 105.84 | 32.38 7.19 | 36.72 | 105 | 42 P | H
802110 * 2436 106.11 - - 103.26 | 32.38 7.19 | 36.72 | 105 | 42 A | H
2;H7|\(:|6Hz 2353.55 48.19 |-25.81 74 4551 | 32.22 7.04 | 36.58 | 346 | 69 PV
2389.95 3751 |-16.49 54 34.52 324 7.1 36.51 | 346 | 69 AV
2494.9 47.41 |-26.59 74 4493 | 32.33 7.28 | 37.13 | 346 | 69 PV
2499.82 36.68 |-17.32 54 34.2 32.33 7.28 | 37.13 | 346 | 69 AV
* 2436 106.72 - - 103.87 | 32.38 7.19 | 36.72 | 346 | 69 PV
* 2436 104.05 - - 101.2 | 32.38 7.19 | 36.72 | 346 | 69 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 2.4G 11b (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
MIMO (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HN)
4875 42.12 |-31.88 74 63.11 34 10.29 | 65.28 | 300 0 P | H
802.11b 7305 48.41 |-25.59 74 66.61 | 35.76 | 12.72 | 66.68 | 300 0
CH 06 4875 42.12 |-31.88 74 63.11 34 10.29 | 65.28 | 100 0 PV
2437MHz 7305 52.06 |-21.94 74 70.26 | 35.76 | 12.72 | 66.68 | 158 | 47 P |V
7305 49.49 | -451 54 67.69 | 35.76 | 12.72 | 66.68 | 158 | 47 AV
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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U-NII 8 - 6875-7125MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7125.16 58.4 -29.9 88.3 47.93 35.72 | 12.61 | 37.86 | 100 | 218 P H
7125 50.01 |-18.29 68.3 39.54 35.72 | 1261 | 37.86 | 100 | 218 | A | H
802.11ax | * 7111 79.14 - - 68.68 | 35.72 | 12.61 | 37.87 | 100 | 218 P H
HE20 Full | * 7111 70.97 - - 60.51 3572 | 1261 | 37.87 | 100 | 218 | A | H
CH 233 7125.16 69.63 |-18.67 88.3 59.16 35.72 | 12.61 | 37.86 | 100 15 P |V
7115MHz 7125 63.34 -4.96 68.3 52.87 35.72 | 12.61 | 37.86 | 100 15 AV
* 7120 79.78 - - 69.31 35.72 | 12.61 | 37.86 | 100 15 P |V
* 7120 73.47 - - 63 35.72 | 12.61 | 37.86 | 100 15 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
14232 41.3 -47 88.3 49.26 38.82 | 18.19 | 64.97 | 300 0 P H
HEZ20 Full
CH 233
14232 40.79 |-47.51 88.3 48.75 38.82 | 18.19 | 64.97 | 100 0 P |V
7115MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C13
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

Sporton International Inc. (Kunshan) Page Number : C12 of C13
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Report No. : FR282619G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission

Note symbol
-L | Low channel location
-R | High channel location
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WIFI 802.11ax HE40 Full (Band Edge @ 3m)
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WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

U-NII 5 - 5925-6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

1+2

Horizontal

Fundamental

SPORTON LAB.

No. 1098, Pengxi North Road. K
Economic & Technical Developnant
Zone. JiangSu. China

kol 9886-512-57900158
Fax:+86-512-57900958

http://mmm. spor ton. con. o

Data: 1
A @BuVim)

1024

Jp

T g

s
Peak
s
i
oo
L
i

3l
Poersetting

Frea Level

EID 5 570, 5990, 010, 6025

30, 5950.
Frequency (M)
030H05-KS
WIFI 6E PEAK 3 3117 SN 00218642 HORIZONTAL
to

RBW: 1000, 000KHz VEM: 3000, 000KHz SHT+Au
(FR) 282619
2

X
Full-directivity
21

is
Over Limit ReadAntenna Cable Proamp A/Pos 1/Po
Vel Fact

Limt  Line Le Remark  Pol/Phas

Wo. 1098, 7

engi North Road. Kunshan

& Technical Developrent

LangSu. Ghina
tol:4885-512-57900158
Fax:486-512-57900958
SPORTON LAB. http://mm. spor ton. con.
Data:3
A a8u
1024
WIF € PEAK|
B

RGN =

sas)
B e
429
203
48]
00 7000 3000 4000 000 60D 7000 8000 9000 10000
Frequency (MH2)

030H05-K5
WIFI 6 PEAK 3m 3117 SN 00218642 HORIZONTAL
RBH: 1000, 000KHz VBN :3000. 000KHz SWT: Auto
Project (7R 282619

Hode 2

site
Condition

Plane X
FullI-directivity
W2

el
Ponersetting 15

Over Limit Resdhntenna Cable Preamp A/Pos T/Pos
oss Factor

Frea Level Limit Level Factor

Remark  Pol/Phas

ngxi Nos
Econonic & Technical Developent
Zone, JiangSu, China

ol 886-512-57900158
Fax:+86-512-57900958

W

1 91540 54.97

- i
po
-~
.
o
9 WIFI GE(AVG)|
58.5( 1 //
3. 9/_/
a
"
. s
Avg v
- coors
e i —
G ey
e s
i :
i i
s
e i
[Ea— i
B et oo o e
oo o R T PR o rom

@ @ e a

1333 68.30 45.25 35.11 11.40 36.79 104 115 Average  HORIZONT

@ Ve B @ B on dex = @uV/n 48 BVm i - -
1 5916.04 65.63 -22.67 88.30 55.91 3511 11.40 3679 104 115 Peak HOR I ZONT 1% 595900 10215 13.85 86.30 92.36 35.20 11.43 36.84 104 115 Pesk HORIZONT
No. 1098, Per rth Road, Kunshan

No. 1098, Pengi North Road, Kunshan
Economic & Technical Developnent

Zone. JiangSu. Ohina

ol 9888-512-57900158

Fax:486-512-57900958

SPORTON LAB. http://mm. sporton. con. on
Data: 4
el (4B
1024
o78)
731 W GEV)|

SR

I i
203

5B

000 2000 3000 4000, 5000,
Frequency (MHz)
site 030105-K5
Condition WIFL GE(AVG) 3m 3117 SN 00218642 HORIZONTAL
RBN: 1000 000KHz VBN :0. 010KHz SWT:Auto
Project (FR) 282619

Hode 2

Plane X
Full-directivity
W2

IWET
Ponersetting 15

Over Limit Resdhntenna Cable Preamp A/Pos T/Pos

Frea Level Limit Line Level Factor [Loss Factor
W

Ery @ v dBN dm

1% 5959.00 9638 26.08 68.30 86.59 5.20 11.43 .84 104

7000 8000 9000 ¥

Remark  Pol/Phas

=
115 Avorage  HORIZONT

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH3

Page Number

: D6 of D33



saronas. FCC RF Test Report

Report No. : FR282619G

WIFI

U-NII 5 - 5925-6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

1+2

Vertical

Fundamental

Peak

No. 1098, Pengxi North Road. Kunshan
Econonic § Technical Developnent

Zane, JiangSu, China

tel:+886-512-57900158

Fax:+86-512-57900958

spoRronian Heto: Jwwe. sporton con on
Datz:s
) aBovim)
1024
ot
|

71
HSMW
s
209

e mw. e swn o s e o e

Trequency (i)
site csonos-xs
Gonaition WIFI GF PEAK 3m 3117 SN 00218642 VERTICAL
Ko 100! GO0z VGN. 3000, Go0KHz ST e

Project PR 282619
oy b3
Flare

X

Full-directivity
3l 21

Poversetting s

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

W GaV/m @B @aVm W @/ @ @ on  den

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent

Zone. JiangSu, China

to!:4885-512-57900158

Fax:186-512-57900958

somonchs bto: . sarion. oo
ona7
et avm)
1024
e pea
734 J Jﬁ [
509
e i
9 MM
9
o0 oo S oo Sao, e Tooo. s s Too00
oawency (i)
site osoes-is
Eiition SHEISE Sea 3e 3117 31 oomon venrion
LI A B S e
projet i
e i
.

X
Ful I-directivity
21

1WE1
Ponersetting i

Over Limit ReadAntenna Gsble Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark Pl /Phas

@ GV W @/ @B @ on  der

1 S9476 6.07-25.23 8.3 5335 301 11.40 3679 01 6 Pesk  VERTIGAL 1% 595000 100.52 12.22 88.30 90.75 A7 11,43 .83 301 87 Peak  VERTIGAL
No. 109, Pengxi North Road. Kunshan No. 10%, Pengxi North Rosd. Kunshan
Econenic & Technical Devlopmnt Econonic & Technical Devlopment
Tane: JiangSu. Enina Zone. JianSu. thina
o156 51757900158 o1 5806- 51237700158
Fax16-513-57700758 5651357900958
sroRron LAz ttp: . sparton. con on seoRToN LAg. to:/wwn. sporton. con on
Dataco Oata:s
) (@Buvim) evel (@0uvim)
1024 1024
s3] o7
734 WIFI GE(AVG)} 734 WIFI GE(AVG)
/ 1LERIH i 1A H Ll
I
i i i s o s o o
B a2
o MM
145 144
3 ET N T Y s s e oS 00 700 300 400 000 6000 7000 a00 G000 70000
Avg . Froquency (Miz) Froquency (MiHz)
site oacos-Ks sito aacios-Ks
Gonaition WIFI SE(AYG) 3m 3117 SK 00218642 VERTIOAL Sonaition WIFI GEVG) 3m 3117 SN 00218642 VERTICAL
R 1060, 000Kz VBR 0. 010Kz SWT Ao RBW 1000, 000Kiz VBN, 0 010Kks SWT:huto
Project (FR) 262619 Project &R 282619
Vode 7 ey 3
Plore i Flane I3
Ful l-directivity Full-directivity
e o el i
Porarsatting 5 Ponersetting i3
Over Limit Readhntemna Cable Preamy APos T/Pos Over Linit Readhntemna Gable Preamp A/Pos T/pos
Frea Level Limic Line Lovel Fackor Loss Factor Remark  Pol/Phas Freq Level Limic Line Level Factor Loss Factor Romark  Pol/Phas
T Wz a8V, @ on  deg . 7 Wiz dBV, @B GV, Cl " -
1 S9i284 52.00 1630 8,30 4228 3.1 1140 %79 W1 67 Aversse  VERTIOAL 1% 595000 595 75.65 66.00 6418 .17 11,49 .89 301 67 Average  VERTIGAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH3

Page Number

: D7 of D33



s=amranas. FCC RF Test Report Report No. : FR282619G

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

1+2 Horizontal Fundamental

No. 1098 Pengxi North Road. Kunshan No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnant Economic & Technical Developnent

Zone. JiangSu. China Zone. JiangSu. hina

kol 9886-512-57900158 tol:4885-512-57900158

Fax:+86-512-57900958 Fax: 486-512-57900958

SPORTON LAB. http:/ . spor ton. o seoRToN LAB. tto:/Jnn. spart
Data: 1 Do 3
) @Buvim) ) (0B
1024 1024
[t gt e o o, -
| B n o
734 734 ‘
| ] | ] [ —
sas| sas)
kb P Wiy
49 439 MW
™
203 203
14| 48]
795 5910, 5a30, 5950, 5670, 5490, 5910, 5930, 5950 5070, 5990, GOT0. 6030, 6050, GOTE 6105 00 7000 3000 4000 000 60D 7006 8000 9000 10000
Pe ak Frequency (WHz) Frequency (MHa)
site 030055 site 03005-K5
Sondition WIFI 6 PEAK 3n 3117 SH 00218642 HORIZONTAL Condition WIFI 6 PEAK n 3117 SN 00218642 HORIZONTAL
RB: 1000, 00kHz VBH: 3000, 00KHs SHT:Auto RB1: 1000, 000Kiz VBN 3000, 000KHe SHT Auto
Project () 282619 Project (% 282619
oda 25 loda 25
Plane X Plane X
Full-directivity Full-direstivity
el o el i
Poversetting s Poersetting s
Over Linit Readintemna Cable Pream A/Pos T/Pos Over Limit Readhntenna Gable Preamp APos T/Pos
Frea Level Limic Line Level Fack Remark  Pol/Phas Froa Level Limic Line Level Factor toss Factor Remark  Pol/Phas
dB dBuV/m ~ dBuV  dB/m B on g T . T WAz dBul K uV/m TdB/m 7 o
1 S14.60 64.32-20.98 88.30 54.60 3511 11.40 3679 106 114 Peak  HORIZONT 1% 5950.00 10143 1313 88.30 91.66 A7 1143 .83 106 118 Peak  HORIZONT

No. 1098 Pengxi North Road, Kunshan No. 1098, Pengi North Road, Kunshan
Econonic & Technical Developent Economic & Technical Developnent

Zone, JiangSu, China Zone. JiangSu. Ohina

ol 886-512-57900158 ol 9888-512-57900158

Fax:+86-512-57900958 x:+86-512-57900958

T
spomronLas ttp: V. sparcon. con on spoRTon s Http:./evs. spor1on aca. on
Date:2 Datac

) gBovim) el

1024 1024

87.8| e 87.8

734 WIFI GE(AVG) | 734 WIFI GE(AVG)|
: ] sab

sus ' sas |

4:9/_/\/ 439 SN

e
293 293 M
14 12
745 5610, 5630, 5950, 5470, 5450, B970. 5930, 5950, 5370, 5950, GO0, 6030, GOS0, 070 6105 oo 700 300 4o B0 6o 7000 w0 008

Avg Frequency (WHz) Frequency (MH2)
site osotos-xs site a0
Sondition WIFI'SE(AVG) 3m 3117 SN 00218642 HORIZONTAL Sondition WIFIGEVG) 3m 3117 SN 00218642 HORIZONTAL

RBn 1000, 000Kz VGN:o. 010Kz SHT:Auto RGn: 1000, 000Kz VGR:0. 010Kz ST :Aute
Project (FR) 282615 Project W 22615
s 3 s 3
Flane i Piane X
Full-direotivity Ful l-direotivity
et o el o]
Pomorsetting i Pomersetting i

ver Limit ReadAntenna Cable Proamp A/Pos 1/Pos

5
o Over Limit Resdhntenna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss F Lin

Remark  Pol/Phas Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas

Bt =
1 5917.48 S5.61 -12.69 68.30 45.89 3511 11.40 3679 106 114 Average  HORIZONT 1% 5950.00 93.83 25.53 68.30 B4.06 35.17 11.43 36.83 106 114 Average  HORIZONT

W @

@ e a

Wi 3V, @ @V

wn

Sporton International Inc. (Kunshan) Page Number : D8 of D33
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH3



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G
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802.11ax HE20 Full CH233 7115MHz

1+2

Vertical

Fundamental

Peak

No. 1098, Pengxi North Road. Kunshan
Econonic § Technical Developnent

Zane, JiangSu, China

tel:+886-512-57900158

Fax:+86-512-57900958

‘SPORTON LAB. http:.//mew. spor ton. con. cn

A (@Buvim)

1024

Wi o€ PEAK

085 710, 710, 150, 770 750, 7210, 230, 7245
Frequency (Miz)

03cH0S-KS

WIFI 6E PEAK 3n 3117 SN 00218642 VERTIGAL

RBW: 1000, 000Kz VBW: 3000. 000KHz SWT: Auto

Project (FR) 282619

Wode 7

site
Gondition

Plane X
Full-directivity
3l 21
Poversetting -
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

W @av/m W @/m @ @ on  den
1 7125.00 69.65 -18.65 88.30 59.18 3572 12.61 37.8 100 344 Peak VERTIOAL

SPORTON LAB.

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developnent
one. JiangSu. China
to!:4885-512-57900158
Fax:186-512-57900958

http://mmw. spor ton. com. cn

Data:6.

evel (dBuVim)

1024

WITSEV)|

3

site
Gondition
Project
Node

Plane

1WE1
Ponersetting

Freq Level Limit Line

70, 730, 50, 7170, 7190, 7210, 7230, 7245
Frequency (MHz)

03cH05-KS

WIFL GE(AVG) 3m 3117 SN 00218642 VERTICAL

RBW: 1000, 000Kiz VBN :0. 010Kz SWT: Auto

(FR) 282619

7

X
Ful I-directivity
w21

Over Limit ReadAntenna Gsble Preamp A/Pos T/Pos
Level Factor Loss Factor Remark Pl /Phas

@ GV W @/ @B @ on  der

1712500 6218 -6.12 66.30 51.71 35.72 12.61 37.86 100 348 Average  VERTICAL

Avg.

No. 1098, Pengxi North Road, Kunshan
Economic & Technical Developnent

Zane. JiangSu, China

tel :+886-512-57900158

Fax. +86-512-57900958

‘SPORTON LAB. http://mem. spor ton. con. o

Data: 6
A (@BuVim)

1024

WIHGEAV)|
as|

085 70, 710, 150, 770, 790, 7210, 230, 7245
Frequency (Miz)

site o3cH0S-KS

Gondition WIFI GE(AVG) 3 3117 SN 00218642 VERTICAL

RBW: 1000, 000KHz VBW:0. 010KHz SWT:Auto

Project #) 282619

G
Hode 74
X
FulI-diretivity
3l 21
Poversetting -3
(ver Ljmit Readatoma  Cadle Proam AfPos T/os
i tor

Frea Level Limit Line Level Factor Loss Fact Remark  Pol/Phas

Wi @ e e

1 7125.00 6218 -6.12 68.30 51.71 35.72 12.61 37.8 100 344 Average  VERTIOAL

No. 1098, Pengxi North Road. Kunshan
Economic & Technical Developent

b A g

s
v

,

734 1 WIFI GE(AVG),
ILIEH] i HH H
i I sl e HHE

R N

BT —

..

Frequency (MHz)

site
Gondition

Project

1WE1
Powersetting

Freq Level Limit Line

03cH05-KS
WIFI GE(AVG) 3m 3117 SN 00218642 VERTICAL
RBH:1000. 000Kiiz VBN :0. 010Kz SWT:Auto
(FR) 282619

7

X
Ful I-direstivity
w2
-3

Over Limit ReadAntenna Gable Preamp A/Pos T/Pos
evel Factor Loss Factor

Remark Pl /Phas

z

Er @ BV

T 711100 7356 526 66.30 63.10 35.72 12.61 3.87 100 344 Average  VERTICAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH3

Page Number

: D24 of D33



s=amranas. FCC RF Test Report Report No. : FR282619G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G
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saronas. FCC RF Test Report

Report No. : FR282619G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G
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saronas. FCC RF Test Report

Report No. : FR282619G
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FCC RF Test Report

Report No. : FR282619G

WIFI 2.4G 11b (Harmonic @ 3m)
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FCC RF Test Report

Report No.

FR282619G
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searraon 1as. FCC RF Test Report Report No. : FR282619G
Appendix E. Duty Cycle Plots
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) VB.W
Setting
1/2 802.11a 98.97 - - 10Hz
1/2 802.11ax HE20-Full RU 100 - - 10Hz
1/2 802.11ax HE20-RU26 96.17 5.101 0.196 0.2kHz
1/2 802.11ax HE20-RU52 96.68 5.073 0.197 0.2kHz
1/2 802.11ax HE20-RU106 96.68 4.754 0.210 0.22kHz
1/2 802.11ax HE40-Full RU 100 - - 10Hz
1/2 802.11ax HE8O0-Full RU 100 - - 10Hz
1/2 802.11ax HE160-Full RU 100 - - 10Hz
Sporton International Inc. (Kunshan) Page Number : E1 of E5
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802.11a

Spectrum n{?‘l

Ref Level 28.00 dBm Offset 5.00 dB & RBW 10 MHz

fo Att 30 de & SWT 5 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.04 dB

L’% 2.11594 ms
R s e B e o & i e g 1

H
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TrR P

10 dém

623.19 s

0 dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 5.955 GHz 691 pts

500.0 ps/
Marker

Type | Ref | Trc | X-value y-value | _Function | Function Result |
M1 1 623.19 ps 15.06 dBm
D2 M1 1| 2.0942 ms 1.15dp |
D3 M1 1 2.11594 ms 0.04 dB

]” | Ready BRRRRRRRE i

802.11ax HE20-Full RU

Spectrum n{?‘l

Ref Level 28.00 dBm Offset 5.00 dB & RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL
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20 dBm-
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-30 dBm:
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-50 dem

-60 dBm

-70 dBm
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]” | Ready BRRRRRRRE i

Y
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802.11ax HE20-RU26
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802.11ax HE20-RU106
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